oy -

An Online CPD Cotirse
brought to you by
CEDengineering.ca

UV Disinfection Systems for Drinking
Water - Planning and Design

Course No: C04-007
Credit: 4 PDH

Raymond Ehrhard, P.E., BCEE

CERcuvuon

engineering«Ca
CPD FOR THE PROFESSIONAL

Continuing Education and Development, Inc.

P: (877) 322-5800
info@cedengineering.ca

www.cedengineering.ca




UV Disinfection Systems for Drinking Water - Planning and Design - C04-007

This course was adapted from the EPA Guidance Manual,
Publication No. EPA 815-R-06-007, "UV Disinfection Guidance
Manual for the Final Long Term 2 Enhanced Surface Water

Treatment Rule", which is in the public domain.




UV Disinfection Systems for Drinking Water - Planning and Design - C04-007
[...]
. Locations that are representative of potential UV facility location(s)
Locations

o Composite samples from operating filters or grab samples from the
combined filtered water header should be collected for combined filter
effluent installations

o Grab samples from representative filter(s) for individual filter piping
effluent installations

e Grab samples from any locations downstream of clearwell under
consideration

Collection Frequency and | « Weekly for 1 — 2 months if water quality is stable

Period « Weekly? for 6 — 12 months (or more) if water quality changes seasonally

A,s, is often collected in filtered waters to determine the specific UV

absorbance (SUVA), and these measurements could be used in the data

analysis. However, ultraviolet light absorbance at 254 nm (A,s,) is typically

Sample Type for Various
Installation Options?

Existing Data for Potential

Use filtered for the SUVA calculation, which would bias the A,s4 low (high UVT).
Therefore, such data should only be used with this understanding.

Recommended Data o Cumulative frequency analysis

Analysis » UVT occurrence with flows

o Matrix of flows with corresponding UVTs
Recqmmended Data to e Target pathogen(s) and log inactivation
Provide to UV . 7 . .
Manufacturer e Design UVT (cqrrespondmg to design flow)
e Range of operating UVTs

! Existing Azs4 or UVT data may be available, which would reduce the sampling and analysis needed.
% The potential installation locations are described in detail in Section 3.3.1.

% More frequent samples may be needed to capture a water quality event (e.g., storm events).

* The design UVT is the UVT that will typically occur at the location of the facility.

Availability of Existing UVT Measurements

UVT data collection may not be necessary if sufficient filtered water UVT data are
available to perform the recommended data analysis described subsequently. Additionally,
filtered water Ays, is often collected to determine the SUVA, and these measurements could be
used in the data analysis. However, the water sample is typically passed through a 0.45-
micrometer (um) filter for the Azss measurement needed for the SUVA calculation, which may
bias the Azs4 low (high UVT). If the only available Azs, measurements are on water that has been
passed through a 0.45- um) filter, they can still provide input to the planning process, but
additional UVT data collection may be necessary to understand the magnitude of the bias.

14




UV Disinfection Systems for Drinking Water - Planning and Design - C04-007

Data Collection

UVT measurements should be collected from locations that are representative of the
potential facility location(s). UVT data can be collected using grab or composite samples, and
the type of sample collected depends on the potential UV facility locations under consideration.
For example, composite samples from operating filters or a grab sample from a combined filter
effluent header should be collected for combined filter effluent UV facilities. For individual filter
effluent pipe installations, grab samples from representative filters at the beginning and the end
of filter runs are recommended. Grab samples from any location(s) downstream of the clearwell
under consideration should be collected.

As with most engineering designs, the larger the data set, the more refined the design
UVT can be. If UVT data are not available, weekly UVT measurement is recommended, but the
duration of the sampling period depends on the source water quality. For example, a PWS with
very stable UVT measurements may need only one or two months of data. A PWS that
experiences seasonal changes, however, would benefit from more frequent data collection during
seasonal events and over a longer period (6 to 12 months or more). If seasonal UVT decreases
occur regularly, increased sampling frequency (e.g., daily) during these periods will better
capture the magnitude and duration of the decreases. The possible effect of upstream processes
on UVT should be assessed by collecting UVT data during the various operating conditions (e.g.,
a range of alum doses). If different sources or combinations of sources are used during the year,
the UVT of the potential source water blends should be characterized to properly identify the
representative water quality conditions.

UVT Measurement

UVT can be measured with a bench-top spectrophotometer or can be continuously
measured by an on-line UVT analyzer. During planning, UVT is typically measured using a
spectrophotometer and is typically reported as a percent. The wavelength of the
spectrophotometer should be set to 254 nm, and the pathlength of the quartz cuvette used to
measure UVT is usually 1 centimeter (cm). If the UVT is high, however, longer pathlengths can
be used to improve measurement resolution. When longer pathlengths are used, the Azs4
measured on the spectrophotometer should be normalized by the specific pathlength to calculate
the Ays40n a per cm basis, and then the UVT should be calculated based on the Agss with the
converted 1-cm pathlength. Because particles can affect the absorbance of UV light, samples for
UVT should not be passed through a 0.45-um filter before analysis. The sample pH also should
not be adjusted.

Data Analysis

A cumulative frequency diagram of the UVT data can help the PWS determine its design
UVT value and will also illustrate the UVT range. Cumulative frequency diagrams can be
prepared by ranking UVT results from lowest to highest and then calculating the percentile for
each value. Figure 3.5 presents an example cumulative frequency diagram for three filtered
waters; the cumulative frequency percentile (x-axis) shows the percentage of the dataset that is
less than a given value of UVT over the data collection period. For example, if the 90" percentile
UVT is 91 percent, then 90 percent of the measurements are greater than 91 percent, and 10
percent of the UVT measurements are less than 91 percent.

15




UV Disinfection Systems for Drinking Water - Planning and Design - C04-007

In Figure 3.5, the UVT data for Filtered Waters 1, 2, and 3 display different
characteristics. Filtered Water 1 has a relatively stable UVT, while Filtered Waters 2 and 3 have
gradually increasing cumulative frequency slopes that indicate greater variability. Selection of an
appropriate UVT design value for these waters should consider the variability in UVT and flow
values and the maximum allowable volume of off-specification finished water at different UVT
design levels. The water supply’s preferred level of conservatism should also be taken into
account in this comparison.

Figure 3.5. Example Cumulative Frequency Diagram for Three Filtered Waters

100%

95%

o+
X + +
S“ X*xx + + + n
L May ) X x x 4 +
Aa gy X x x
[ AA‘A *Xx %
90% A4, X oy o 4y
L A A, XXX +
A4, *X*
A X
A ‘A**X*
a4 L

85% \‘

UV Transmittance (%)

+ Filtered Water 1 Data Collected from May 1991 to July 2001
x Filtered Water 2 Data Collected from January 1991 to March 1998
A Filtered Water 3 Data Collected from February 1993 to July 2001

80%

s L T
0% 10% 20% 30% 40% 50% 60% 70% 80% 90% 100%

Cumulative Frequency Percentile

Additionally, the minimum operating UVT may not correspond to the period with the
highest flow rates. The relationship between seasonal flow rates and UVT data should be
considered when selecting a design UVT value and the matrix of UVT and flow conditions to be
defined for the UV manufacturer. Figure 3.6 presents flow rate and UVT variations and seasonal
patterns for Filtered Water 3. For this example WTP, the low UVT typically occurs in September
and October and not during the high flow rate period in the summer. In this example, the
following conditions for UVT and flow could be communicated to the UV manufacturers, so
they can determine the applicable UV reactors for the required UV dose:

A 90™-percentile design UVT value of 86 percent at the design 220-million gallons per day
(mgd) capacity

Minimum UVT of 83 percent coupled with a flow of 140 mgd

16




UV Disinfection Systems for Drinking Water - Planning and Design - C04-007

Figure 3.6. Example Flow Rate and UVT (at 254 nm) Data

Filtered Water 3
200 4 WTP Capacity: 220 mgd

180 — Flow
« UVT

100

97

+ 94

Plant Flow (mgd)

r 91

UV Transmittance (%)

“ 188

+ 85

82

79

Apr-00
Jul-00 -
Oct-00 -
Jan-01

Apr-01 4
Jul-01 -

Jul-97 4
Oct-99 1|
Jan-00

Jan-97

Apr-97 ~
Oct-97 -
Jan-98

Apr-98 -
Jul-98 4
Oct-98 -
Jan-99

Apr-99 4
Jul-99 4

Upstream Treatment Chemicals Effect on UVT

As described in Section 2.5.1.3 and Bolton et al. (2001), the following chemicals alone
will not significantly affect UVT under typical filtered water conditions: alum, aluminum,
ammonia, ammonium, zinc, phosphate, calcium, hydroxide, ferrous iron (Fe*?), hypochlorite
(Cl10O), ferric iron (Fe*®), and permanganate. However, ozone residual affects UVT, as described
below. If other chemicals of concern are present, the effect of water treatment chemicals on UV
absorbance can be assessed by preparing solutions of various concentrations and measuring their
UV absorbance using a standard spectrophotometer.

If ozone is added before UV disinfection, the UVT of the water can be increased
measurably, thereby improving the efficiency of UV disinfection. Ozone also absorbs UV light,
however, so if residual ozone enters the UV reactor, the resulting decrease in UVT can be
significant and should be considered when determining the design UVT. To address this issue,
PWSs can monitor the ozone residual and add an ozone-reducing chemical prior to the UV
reactor to maintain the ozone residual below a specified setpoint value. Several chemicals can
guench ozone, but some (such as sodium thiosulfate) also have a high UV absorbance value and
can decrease UVT. Such chemicals should not be used prior to UV disinfection unless their
application causes no residual concentration. Sodium bisulfite is an alternative to sodium
thiosulfate that does not significantly affect UVT.

17




UV Disinfection Systems for Drinking Water - Planning and Design - C04-007

UVT Scans

If MP lamps are being considered, measuring the UVT at the wavelengths in the
germicidal range (in addition to 254 nm) may also be important. A UVT scan is used to
determine the UVT of the water over 200 — 300 nm (i.e., germicidal range). In a UVT scan, the
absorbance at each wavelength is measured and converted to UVT using Equation 2.2 (%UVT
=100 x 10™). The UV absorbance of water typically decreases with increasing wavelength over
the germicidal range. Thus, the UV light attenuation in a UV reactor and the corresponding
disinfection performance depend on the absorbance at each emitted wavelength. Some UV
manufacturers use site-specific UVT scans in their UV dose monitoring and control systems.
UVT scans can also vary seasonally; therefore, UVT scans could be measured at different times
during the year to account for this variation. Also, the UVT scans can be used to determine the
appropriate UV-absorbing chemical for validating the UV reactors that will be installed.

3.4.4.2 Water Quality Parameters That Affect Fouling

Water quality can affect the amount and type of lamp sleeve fouling that occurs in UV
reactors. The factors that affect fouling pertain to all UV equipment.

Fouling is typically caused by precipitation of compounds on the lamp sleeve, as
described in Section 2.5.1.4. The rate of fouling and the consequent frequency of sleeve cleaning
depend on ORP, hardness, alkalinity, lamp temperature, pH, and the presence of certain
inorganic constituents (e.g., iron and calcium). If significant seasonal shifts in any of the
parameters or coagulant doses are expected, the duration of the monitoring period should be
sufficiently long to capture the variations.

Although fouling should not be a significant problem for most PWSs, the water quality
parameters listed below should be monitored before the UV facility is designed, unless adequate
water quality data are available. A summary of the data collection and analysis related to fouling
parameters is provided in Table 3.3. Providing these data to UV manufacturers is recommended
to help them qualitatively assess the fouling potential for their UV reactors and to assist
designers in determining whether a particular cleaning system should be specified. These data
will also help determine the fouling/aging factor, which is discussed in Section 3.4.5. (Note that
ORP can be challenging to measure, so the data collected may have limited value.)

e Calcium

e Alkalinity
e Hardness
e lron

e Manganese
° pH
e ORP

18




UV Disinfection Systems for Drinking Water - Planning and Design - C04-007

Table 3.3. Summary of Fouling Data Collection and Analysis

Issue Fouling Parameters’

Locations that are representative of potential UV

Collection Location facility location(s)

¢ Monthly for 1 — 2 months if water quality is stable
Collection Frequency” and Period |« Monthly for 6 — 12 months (or more) if water quality
changes seasonally

Based on design engineer’'s and PWS’ best

Recommended Data Analysis X )
professional judgment

Recommended Data to Provide to

Median and maximum values
UV Manufacturer

! Fouling parameters include calcium, alkalinity, hardness, iron, manganese, pH, and ORP.
2 More frequent samples may be necessary to capture a water quality event (e.g., storm events).

Pilot tests of waters with total hardness levels less than 140 mg/L and iron less than 0.1
mg/L found that standard cleaning protocols and wiper frequencies (one sweep every 15 — 60
minutes) addressed the effect of sleeve fouling at the sites tested (Mackey et al. 2001, Mackey et
al. 2004). Recent research has shown, however, that the addition of a chemical oxidant directly
upstream of UV reactors (i.e., downstream of filters) will increase the ORP and potential for
fouling (Derrick 2005, Wait et al. 2005). Therefore, moving the chemical oxidation point from
immediately upstream of the UV reactors to downstream of the UV reactors should be
considered to reduce the potential for fouling. It should be noted that if oxidation and filtration
occur prior to UV disinfection, the iron and manganese are typically oxidized and then filtered
out prior to the UV reactor, and fouling will be minimal (Derrick 2005, Wait et al. 2005, Jeffcoat
2005).

If the ORP, pH, and inorganic constituent concentrations are low, fouling is not likely to
be an issue, and a cleaning system may not be necessary. However, a cleaning system should be
considered if iron and manganese are present. Also, if the chemical oxidation point cannot be
moved from immediately upstream of the UV equipment and iron and manganese are present,
pilot testing (Section 3.4.5.1) may be necessary to determine the fouling rate and effectiveness of
sleeve cleaning.

3.4.4.3 Additional Water Quality Considerations for Unfiltered Supplies and
Treatment of Uncovered Reservoir Water

Water supplies are susceptible to variable water quality, turbidity spikes, reservoir
turnover, and seasonal algal blooms. Typically, water treatment processes at filtered WTPs
dampen the effects of such variations on UV disinfection. Unfiltered supplies, however,
generally do not have upstream treatment that mitigates these variations. Specifically, the
presence of particles and algae may affect UV dose delivery, and water quality and UVT may

19




UV Disinfection Systems for Drinking Water - Planning and Design - C04-007

fluctuate more in unfiltered supplies and thus should be a consideration in the water quality data
analysis.

Uncovered reservoirs have similar water quality issues as unfiltered supplies. In most
cases, however, the problems are less severe because the water has been treated before it enters
the uncovered reservoir and the operation of uncovered reservoirs is more controlled (e.g.,
smaller volumes, storm water control, concrete lining, and bird control). One exception is that
algal blooms may be more prevalent in uncovered reservoirs than in unfiltered supplies if